
  
 

ASSEMBLY INSTRUCTIONS 
 

MODEL: # 7301 / 7311 (GR-TWN) (REV 02/2004) (V#0) 
 

NOTE:  THIS ITEM NOT RECOMMENDED FOR COMMERCIAL USE 
 

DO NOT TIGHTEN SCREWS UNTIL COMPLETELY ASSEMBLED! ! 
                       

№ DESCRIPTION Q’TY  № DESCRIPTION Q’TY 

A TABLE TOP 28” X 16” X  6” H 1  G WASHER 1/4” DIA. X 19mm 16 
B TABLE LEG 2” X 29 1/8” 4  H DOWEL  2 
C CHAIR LEG 1-1/2” X 15” 4  I BARREL NUT 1/4” X 10mm DIA. X 12mm 3 
D PHOTO FRAME 27” X 12” X 15mm 1  J BOLT 1/4” X 1 1/4” 3 
E MIRROR 18-1/4” X 12-3/4” X 1-1/4”  1  K GLUE  1 
F BOLT 1/4” DIA. X 1 3/4” 16  L BOLT 5/16” X 1 1/2” ” 2 

 

 


	NOTE:  THIS ITEM NOT RECOMMENDED FOR COMMERCIAL USE


